
 

 

 

Dallas Water Master Plan Update 

 

 

 
 
 
 
 

 

 

August 2009 

 

 
 



 

 

 

Dallas Water Master Plan Update 

Prepared for 

City of Dallas, Oregon 

August 2009 

Prepared by 

 
 
 



CVO/092160010 III 

Contents 

Section Page 

 

 
Appendix 

A Population Projections for Dallas City, Independence City, Monmouth City, and 
Unincorporated Areas of Polk County, Oregon: 2000 to 2100 

1 Water System Description  .................................................................................................... 1-1
Storage Reservoirs   .................................................................................................................. 1-1
Pump Stations   ......................................................................................................................... 1-2
[...]
70% capture of reservoir release without ASR

100% capture of reservoir release 

Estimated reduction in storage 
because of siltation (assumed siltation 
rate of 10 ac-ft/yr)

70% capture of reservoir release with one ASR well

Approximate time to have new 
supplies online

 



DALLAS WATER MASTER PLAN UPDATE 

CVO/092160010 3-9 

FIGURE 3-6 
Estimated Future Storage Requirements with Two ASR Wells, Wastewater Reuse, and Conservation (based on 2028 
demands) 

200

250

300

350

400

450

500

550
20

08

20
09

20
10

20
11

20
12

20
13

20
14

20
15

20
16

20
17

20
18

20
19

20
20

20
21

20
22

20
23

20
24

20
25

20
26

20
27

20
28

R
A

W
 W

A
TE

R
 S

TO
R

A
G

E 
(M

G
)

Estimated storage requirements based 
on flow projections

70% capture of reservoir release without ASR

70% capture of reservoir releases 
with two ASR wells plus wastewater 
reuse and conservation

Estimated reduction in storage 
because of siltation (assumed siltation 
rate of 10 ac-ft/yr)

70% capture of reservoir release with two ASR wells

Approximate time to have new 
supplies online

 
 

Allowances for Losses 
Additional storage is also necessary to make up for losses that occur. The losses fall into 
three categories: those that are part of the operation of the WTP, those that are part of the 
hydrologic cycle, and those that are operational. The hydrologic cycle losses include 
evaporation from the reservoir, evaporation from the stream after release from the reservoir, 
and transpiration from plants along the reservoir and stream banks. 

The WTP discharges used water from the filters to backwash ponds prior to releasing to 
Rickreall Creek. The discharges are comprised of the water used to backwash the filters, and 
filter-to-waste water produced until the filters meet water quality criteria after the 
backwash. The amount of this water is approximately 4 percent of the finished water 
production and varies during the year.  

Evaporation and transpiration losses vary with the weather conditions, reservoir stage, 
volume of water being released from the reservoir (stream width), and plant life along the 
reservoir and stream banks. Only those losses occurring during deficit stream flow 
conditions affect the storage requirements. Drought condition evaporation losses during the 
stream flow deficit period have been estimated from pan evaporation records from the 



DALLAS WATER MASTER PLAN UPDATE 

CVO/092160010 3-10 

National Oceanic and Atmospheric Administration (NOAA). The dry season reservoir 
evaporation losses are estimated to be 10 MG (from An Engineering Study of the Water Supply 
for the City of Dallas, Oregon, CH2M HILL, 1989). Stream evapotranspiration losses during 
the same period are estimated to be 4 MG. Therefore, 14 MG has been added to the annual 
storage requirements estimated from Figure 3-5 to account for total natural hydrologic 
losses. 

Operational losses result from the inability to coordinate reservoir releases to exactly match 
the amount of water that is needed at the intake. The travel time from the reservoir to the 
intake for released water varies with flow, the instream losses vary with the weather, and 
the intake pumping varies with demand. Therefore, it is not possible to exactly match 
release flows to demands. The present operation has improved over the past as a result of 
the installation of adjustable frequency drives for the intake pumps and operating the plant 
at a steady continuous rate through the day as opposed to intermittent plant operation. For 
the purpose of this evaluation, the assumed capture efficiency has been assumed to be 
70 percent; that is, an average of 70 percent of the stored water released from the dam is 
captured at the intake. 

Recommendations 
The City of Dallas has reached a point where the implementation of an additional water 
supply source is needed to supplement Mercer Reservoir and the ASR well. The city has 
already investigated a regional water supply option with Monmouth and Independence 
(Regional Water Supply Project Phase 1 & 2 Summary Report, CH2M HILL, 2003) in which 
additional water supply was evaluated for the three cities. The two sources of water supply 
identified in the Summary Report were the Willamette River and an additional reservoir in 
the Coast Range west of Dallas. Additionally, Polk County is evaluating a regional water 
supply reservoir near Valsetz. Although a regional water supply project potentially will 
reduce the cost for the City of Dallas, the timing for other cities may not meet the needs for 
the City of Dallas. Additionally, a diversion from the Willamette River or a new dam in the 
Coast Range can take up to 10 years or more to bring online. 

In anticipation of the need for an alternative water supply source, the city has been planning 
a wastewater effluent reuse project. Such a project allows the city to offset a limited amount 
of existing irrigation water demand supplied by Mercer Reservoir through retrofitting parks 
and school open spaces. Additionally, the city can supply new residential, commercial, and 
industrial customers with recycled wastewater to offset the demand on the Mercer 
Reservoir supply. Supplying recycled wastewater can potentially supply 1 to 2 mgd of 
irrigation water and offset the seasonal demand on Mercer Reservoir by 100 MG. The 
existing wastewater plant has been planned and designed to allow the addition of the 
necessary filtration process required to produce recycled wastewater effluent for public 
irrigation. Because the peak season demand is comprised of approximately two-thirds 
irrigation demand and one-third domestic use, the concept of recycling a low-water-quality 
source is attractive.  

The following recommendations should be implemented by the city to meet its water 
demands in the future: 



DALLAS WATER MASTER PLAN UPDATE 

CVO/092160010 3-11 

• Map the reservoir bottom so the present topography can be compared with the original 
topography to determine the actual change in reservoir volume. If the volume change 
indicates a deposition rate significantly different than estimated, the timing of future 
storage requirements would be affected. 

• Make watershed improvements to minimize sedimentation. 

• Track the capture efficiency by using data gathered from flow measurement points 
upstream and immediately downstream of the dam during the low flow months. This 
information will be useful for future planning purposes. 

• Develop a conservation and curtailment plan that identifies when and how water 
restrictions are to be implemented. 

• Apply for an operating permit or water right to make the installation of the flashboards 
an annual activity.  

• Continue to develop the city’s wastewater effluent recycling project by developing a 
conceptual design of the components required at the wastewater plant, as well as 
identifying likely areas of Dallas able to offset Mercer Reservoir water supply and the 
necessary conveyance infrastructure to distribute the recycled effluent. Additionally, the 
use of backwash and filter-to-waste water produced by the water treatment plant may 
be integrated with wastewater effluent recycling. 

• Continue to develop the existing ASR well and explore new locations for ASR wells. 

• Continue to explore the possibility of a regional water supply in the near term and 
decide if the conditions and timing meet the city’s needs. In parallel with exploring 
regional opportunities, decide whether a long-term water supply from the Willamette 
River or Coast Range fits the goals for the City of Dallas as an option if the city needs to 
proceed without regional support. After an alternative has been selected, proceed with 
securing the appropriate land, easements, permits and agreements as needed. Table 3-2 
lists advantages and disadvantages to consider with regards to the water supply sources 
available to the city. 



DALLAS WATER MASTER PLAN UPDATE 

CVO/092160010 3-12 

TABLE 3-2 
Future Water Supply Sources 

Source Advantages Disadvantages 

Wastewater Reuse Wastewater recycling generally 
considered a sustainable and “green” 
solution 

Uses lowest-water-quality source 
available for irrigation and conserves high-
quality water from Mercer Reservoir for 
domestic use 

Reduces pollutant and temperature 
loading to Rickreall Creek during critical 
creek low flow periods 

Wastewater treatment plant already 
planned and designed for filtration unit 
process required to produce recycled 
wastewater effluent for public-access 
irrigation 

Relatively low cost and minimal permitting 
effort when compared to alternative water 
supply sources. Cost to implement 
wastewater plant improvements and initial 
conveyance improvements estimated at 
$6,000,000 (excludes additional pipeline 
infrastructure needed to distribute 
recycled wastewater to areas of city). 

Wastewater treatment plant 
improvements and pipeline infrastructure 
required to distribute recycled 
wastewater to areas of the city 

Additional WWTP operation and 
maintenance costs 

Recycled wastewater users need to be 
identified 

Public acceptance may be a challenge  

Aquifer Storage and 
Recovery 

Water treated and stored during abundant 
Rickreall Creek flows for later use during 
high water demand season 

Recovered water may be usable for 
landscape irrigation when not appropriate 
(e.g., high total dissolved solids) for 
drinking water 

Existing ASR being developed and long-
term feasibility uncertain  

Willamette River Redundant water supply source should 
Mercer Reservoir become unusable 

Potential to use lower-water-quality 
source for supplemental irrigation supply 
in conjunction with wastewater recycling 

Water rights may be expensive and not 
available in future 

No control over flow regulation of 
upstream Army Corps of Engineers 
reservoirs 

Lengthy project to implement because of 
extensive permitting and land/easement 
acquisition 

Negative public perception of Willamette 
River water 

Additional treatment unit processes 
required beyond existing water treatment 
plant. Additional treatment includes 
flocculation and settling as well as 
granular activated carbon filters for taste 
and odor removal. A new plant would 
need to be constructed, most likely on 
the east side of the city.  



DALLAS WATER MASTER PLAN UPDATE 

CVO/092160010 3-13 

TABLE 3-2 
Future Water Supply Sources 

Source Advantages Disadvantages 

Costly to implement. Construction cost 
estimated to range from $20M to $30M 
for a new intake, raw water pump station, 
transmission pipeline, water treatment 
plant, storage tank, high-service pump 
station, and finished water transmission 
pipeline 

Reservoir in Coast 
Range 

Potential dam and reservoir concepts 
already identified in Regional Water 
Supply Project Phase 1 & 2 Summary 
Report, including an off-line reservoir 

Location easily integrates with existing 
water system, with raw water conveyed to 
existing water treatment plant. Existing 
water treatment plant planned and 
designed for additional contact basin and 
filters for an ultimate capacity of 
approximately 12 mgd. 

Similar water source and quality as 
existing supply. 

Depending on location of new reservoir, a 
redundant water supply source should 
Mercer Reservoir become unusable. 

Long-term unknown probability of 
reduction in reservoir capacity because 
of siltation if an off-line reservoir is not 
constructed. 

Lengthy project to implement because of 
extensive permitting and land/easement 
acquisition. 

Costly to implement. Construction cost 
estimated to range from $20M to $30M. 

Increased safety risk with a second 
dam/reservoir upstream of city. 

 



4. Water Treatment 



 

CVO/092160010 4-1 

CHAPTER 4 

Water Treatment 

Facility Description 
The Dallas WTP consists of raw water screening and pumping, coagulant rapid mixing, a 
contact basin, dual-media filtration, chlorine disinfection, and ammonia feed for 
chloramination. The original plant was constructed in 1972 and expanded in 1993 with the 
addition of two rapid sand filters and a 2 MG clearwell. The design capacity of the treatment 
plant after the 1993 expansion was 8.5 mgd maximum-day. The maximum treated at the 
plant to date is about 5.76 mgd. 

The city intake along Rickreall Creek consists of a diversion structure that directs water into 
a channel with two tee-screens. Screened water from the tee-screens flows into a wet well 
where raw water is pumped to the WTP by three vertical turbine pumps with adjustable 
frequency drives. Raw water is conveyed to the WTP by 16-inch steel, 20-inch DI, and 
28-inch HDPE pipelines.  

At the plant, the rapid mix step uses a flash mixer to mix the raw water with coagulant that 
is then injected into the water. The city used aluminum sulfate as the coagulant until the 
past few years, when the city switched to polyaluminum chloride (PACl). The purpose of 
the flash mixer is to achieve the initial contact between the water and chemical and to begin 
the destabilization of particles to form a floc in the next steps in the treatment process. 

The contact basin process is used to allow heavy particles to settle, which protects the filters 
from being overloaded by large solids loadings caused from heavy flows in Rickreall Creek 
during storms. To some extent, the basin promotes interparticle collisions and production of 
a pinpoint floc for filtration.  

The plant uses four dual media filters with anthracite and sand. The dual media is a shallow 
bed with approximately 24 inches of anthracite followed by 12 inches of sand. The smaller 
sand media provides a barrier to particle breakthrough at higher loading rates or long filter 
run times. The filters are cleaned using backwashing and a surface scour system. Backwash 
water is discharged to two washwater lagoons where the solids are allowed to settle prior to 
discharging to the overflow weir. The overflow from the lagoons is piped to a discharge 
point in Rickreall Creek. There is no means to recycle backwash water from the lagoons. 

Design Data 
Table 4-1 summarizes the design data for the WTP. The design data shown on the table are 
within typical criteria to treat 8.5 mgd of raw Rickreall Creek water quality. 



DALLAS WATER MASTER PLAN UPDATE 

CVO/092160010 4-2 

TABLE 4-1 
Water Treatment Plant Design Data Summary (based on 8.5 mgd flow) 

Component Design Data 

Raw Water Screening  

Number of Tee-Screens 2 

Size 24” 

Total Capacity 12.7 mgd (2 x 4,400 gpm each) 

Raw Water Pumps  

Number of pumps 3 

Total Firm Capacity (mgd) 8.64 mgd (2 x 3,000 gpm each) 

Rapid Mixing  

Type In-line mechanical 

Size 24” 

Velocity Gradient “G” 1,000 1/sec 

Mixer Power 2 horsepower 

Contact Basin  

Number of Basins 1 

Volume per Basin 0.29 MG 

Detention Time 49 minutes 

Surface Loading 2,711 gpd/ft

Filters 

2 

 

Type Multimedia granular, gravity 

Number of Filters 4 

Filter Area 288 ft2 each (1,152 ft2

Filtration Rate 

 total) 

5.1 gpm/ ft2

 

 (all filters online) 

6.8 gpm/ ft2

Filter Effluent Pumps 

 (one filter offline) 

 

Number of pumps 3 

Total Firm Capacity 8.64 mgd (2 x 3,000 gpm each) 

Clearwell  

Capacity 1.93 MG 

Contact Time 327 minutes at full capacity 

 



DALLAS WATER MASTER PLAN UPDATE 

CVO/092160010 4-3 

Regulatory Evaluation 
Three main regulations are applicable to the WTP: the Stage 2 Disinfectant/Disinfection 
Byproduct Rule (DBPR), Long- Term 2 Enhanced Surface Water Treatment Rule 
(LT2ESWTR), and the Lead and Copper Rule. 

The DBPR is intended to reduce health risks from disinfection byproducts (DBPs) in 
drinking water, which form when chlorine is used to control microbial pathogens. This rule 
strengthens public health protection for customers of systems that deliver chlorinated water 
by requiring such systems to meet maximum contaminant levels as an average at each 
compliance monitoring location (instead of as a system-wide average as in previous rules) 
for two groups of DBPs: trihalomethanes (TTHMs) and five haloacetic acids (HAA5s). The 
rule targets systems with the greatest risk and builds incrementally on existing rules. This 
regulation will reduce DBP exposure and related potential health risks and provides more 
equitable public health protection. The Stage 2 DBPR was released simultaneously with the 
LT2ESWTR to address concerns about risk tradeoffs between pathogens and DBPs. 

The purpose of LT2ESWTR is to reduce illness linked with the contaminant Cryptosporidium 
and other pathogenic microorganisms in drinking water. The LT2ESWTR will supplement 
existing regulations by targeting additional Cryptosporidium

Current regulations require filtered water systems to reduce source water 

 treatment requirements to 
higher risk systems. This rule also contains provisions to reduce risks from uncovered 
finished water reservoirs and provisions to ensure that systems maintain microbial 
protection when they take steps to decrease the formation of DBPs that result from chemical 
water treatment. 

Cryptosporidium 
levels by 2-log (99 percent). Recent data on Cryptosporidium infectivity and occurrence 
indicate that this treatment requirement is sufficient for most systems, but additional 
treatment is necessary for certain higher-risk systems. These higher-risk systems include 
filtered water systems with high levels of Cryptosporidium in their water sources, and all 
unfiltered water systems, which do not treat for Cryptosporidium

Currently, the city is undergoing distribution system testing for the Stage 2 DBPR and raw 
water quality testing for 

.  

Cryptosporidium required by LT2ESWTR. Because of the use of 
chloramines, DBPs have not historically been a problem for the city and that trend is 
expected to continue. Cryptosporidium in the city source water supply is also 

Lead and copper enter drinking water primarily through plumbing materials. Exposure to 
lead and copper may cause health problems. On June 7, 1991, the U.S. Environmental 
Protection Agency (EPA) published a regulation to control lead and copper in drinking 
water. This regulation is known as the Lead and Copper Rule (also referred to as the LCR or 
1991 Rule). 

not expected to 
be an issue because there are no farmland or wastewater plants upstream of the city water 
intake. 

The treatment technique for the rule requires systems to monitor drinking water at customer 
taps. If lead concentrations exceed an action level of 15 parts per billion (ppb) or copper 
concentrations exceed an action level of 1.3 ppm in more than 10 percent of customer taps 
sampled, the system must undertake a number of additional actions to control corrosion. If 



DALLAS WATER MASTER PLAN UPDATE 

CVO/092160010 4-4 

the action level for lead is exceeded, the system must also inform the public about steps they 
should take to protect their health, and may have to replace lead service lines under their 
control. 

Historically, the city has not had an issue with lead and copper until recently. It is suspected 
that the change from aluminum sulfate to polyaluminum chloride as the coagulant has 
caused the corrosion potential to increase. The city is adding an orthophosphate (a corrosion 
inhibitor) feed system at the WTP to reduce the corrosion potential, in conjunction with 
maintaining increased alkalinity using soda ash. 

Recommendations 
The City of Dallas WTP has consistently been able to produce a high-quality water for its 
customers over the years. No major changes to the treatment process are required to meet 
current water quality regulations and no major changes are anticipated in the near future. 
The capacity of the plant is adequate to meet the needs up to the end of the study year 
(2028); however, with the implementation of a wastewater effluent recycling project, the 
capacity of the plant will be adequate beyond the study year. If the wastewater effluent 
recycling project is not implemented, then the WTP will need to undergo an expansion to 